
 

 Sporton International Inc. (ShenZhen) Page Number : A31 of A 157  

TEL : +86-755-8637-9589    

FAX : +86-755-8637-9595    

FCC ID : WYPH700B  

 

 

 FCC RF Test Report 

 

Report No. : FR480204B 

 

 

 

11BE80MIMO_Ant7_5210 

 
11BE80MIMO_Ant6_5210 

 



 

 Sporton International Inc. (ShenZhen) Page Number : A32 of A 157  

TEL : +86-755-8637-9589    

FAX : +86-755-8637-9595    

FCC ID : WYPH700B  

 

 

 FCC RF Test Report 

 

Report No. : FR480204B 

 

 

 

11BE80MIMO_Ant7_5775 

 
11BE80MIMO_Ant6_5775 

 



 

 Sporton International Inc. (ShenZhen) Page Number : A33 of A 157  

TEL : +86-755-8637-9589    

FAX : +86-755-8637-9595    

FCC ID : WYPH700B  

 

 

 FCC RF Test Report 

 

Report No. : FR480204B 

 

 

 

Occupied channel bandwidth 

Test Result 

TestMode Antenna Freq(MHz) OCB [MHz] FL[MHz] FH[MHz] 

11A-CDD 

Ant7 5180 17.154 5171.4329 5188.5871 
Ant6 5180 17.334 5171.4809 5188.8151 
Ant7 5220 17.182 5211.4969 5228.6791 
Ant6 5220 17.178 5211.4409 5228.6191 
Ant7 5240 17.226 5231.2849 5248.5111 
Ant6 5240 17.222 5231.4169 5248.6391 
Ant7 5745 17.026 5736.4409 5753.4672 
Ant6 5745 17.37 5736.2929 5753.6631 
Ant7 5785 17.034 5776.4569 5793.4912 
Ant6 5785 17.122 5776.4449 5793.5671 
Ant7 5825 17.05 5816.4689 5833.5191 
Ant6 5825 17.162 5816.3769 5833.5391 

11N20MIMO 

Ant7 5180 18.79 5170.5569 5189.3471 
Ant6 5180 18.374 5170.8089 5189.1831 
Ant7 5220 18.738 5210.6249 5229.3631 
Ant6 5220 18.518 5210.7049 5229.2231 
Ant7 5240 18.562 5230.7289 5249.2911 
Ant6 5240 18.37 5230.8249 5249.1951 
Ant7 5745 18.502 5735.6769 5754.1791 
Ant6 5745 18.734 5735.6009 5754.3351 
Ant7 5785 18.482 5775.7089 5794.1911 
Ant6 5785 18.594 5775.6729 5794.2671 
Ant7 5825 18.654 5815.6089 5834.2631 
Ant6 5825 18.674 5815.5529 5834.2271 

11N40MIMO 

Ant7 5190 37.06 5171.3139 5208.3742 
Ant6 5190 37.236 5171.4019 5208.6381 
Ant7 5230 37.196 5211.3379 5248.5341 
Ant6 5230 37.524 5211.4099 5248.9341 
Ant7 5755 37.484 5736.2819 5773.7661 
Ant6 5755 37.092 5736.4979 5773.5901 
Ant7 5795 37.436 5776.1699 5813.6061 
Ant6 5795 37.204 5776.3459 5813.5501 

11AC80MIMO 

Ant7 5210 77.08 5171.3799 5248.4602 
Ant6 5210 76.968 5171.3159 5248.2842 
Ant7 5775 77.896 5735.6599 5813.5561 
Ant6 5775 77.224 5736.0759 5813.3002 

11BE20MIMO 

Ant7 5180 19.394 5170.3330 5189.7270 
Ant6 5180 19.51 5170.1850 5189.6950 
Ant7 5220 19.422 5210.2610 5229.6830 
Ant6 5220 19.322 5210.3330 5229.6550 
Ant7 5240 19.454 5230.3210 5249.7750 
Ant6 5240 19.378 5230.2770 5249.6550 
Ant7 5745 19.494 5735.1930 5754.6870 
Ant6 5745 19.302 5735.3130 5754.6150 
Ant7 5785 19.234 5775.3530 5794.5870 
Ant6 5785 19.402 5775.2610 5794.6630 
Ant7 5825 19.31 5815.3010 5834.6110 
Ant6 5825 19.45 5815.2650 5834.7150 

11BE40MIMO 

Ant7 5190 38.412 5170.7619 5209.1741 
Ant6 5190 38.988 5170.2660 5209.2541 
Ant7 5230 38.676 5210.5779 5249.2541 
Ant6 5230 38.596 5210.7459 5249.3421 
Ant7 5755 38.372 5735.8339 5774.2061 
Ant6 5755 38.452 5735.8099 5774.2621 
Ant7 5795 38.828 5775.3620 5814.1901 
Ant6 5795 38.38 5775.7859 5814.1661 

11BE80MIMO 

Ant7 5210 78.232 5170.8999 5249.1321 
Ant6 5210 78.456 5170.8039 5249.2601 
Ant7 5775 78.584 5735.8039 5814.3881 
Ant6 5775 78.344 5735.7239 5814.0681 
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Min emission bandwidth 

Test Result 

TestMode Antenna Freq(MHz) 
6dB EBW 

[MHz] 
FL[MHz] FH[MHz] Limit[MHz] Verdict 

11A-CDD 

Ant7 5745 16.52 5736.72 5753.24 0.5 PASS 

Ant6 5745 16.52 5736.72 5753.24 0.5 PASS 

Ant7 5785 16.48 5776.76 5793.24 0.5 PASS 

Ant6 5785 16.52 5776.72 5793.24 0.5 PASS 

Ant7 5825 16.52 5816.72 5833.24 0.5 PASS 

Ant6 5825 16.52 5816.72 5833.24 0.5 PASS 

11N20MIMO 

Ant7 5745 17.56 5736.20 5753.76 0.5 PASS 

Ant6 5745 17.60 5736.16 5753.76 0.5 PASS 

Ant7 5785 17.60 5776.16 5793.76 0.5 PASS 

Ant6 5785 17.60 5776.16 5793.76 0.5 PASS 

Ant7 5825 17.60 5816.16 5833.76 0.5 PASS 

Ant6 5825 17.60 5816.16 5833.76 0.5 PASS 

11N40MIMO 

Ant7 5755 36.40 5736.76 5773.16 0.5 PASS 

Ant6 5755 36.40 5736.76 5773.16 0.5 PASS 

Ant7 5795 36.40 5776.76 5813.16 0.5 PASS 

Ant6 5795 36.40 5776.76 5813.16 0.5 PASS 

11AC80MIMO 
Ant7 5775 76.48 5736.76 5813.24 0.5 PASS 

Ant6 5775 76.32 5736.76 5813.08 0.5 PASS 

11BE20MIMO 

Ant7 5745 18.96 5735.48 5754.44 0.5 PASS 

Ant6 5745 19.04 5735.44 5754.48 0.5 PASS 

Ant7 5785 19.00 5775.48 5794.48 0.5 PASS 

Ant6 5785 19.00 5775.48 5794.48 0.5 PASS 

Ant7 5825 19.00 5815.48 5834.48 0.5 PASS 

Ant6 5825 18.96 5815.48 5834.44 0.5 PASS 

11BE40MIMO 

Ant7 5755 38.32 5735.80 5774.12 0.5 PASS 

Ant6 5755 38.24 5735.80 5774.04 0.5 PASS 

Ant7 5795 38.24 5775.80 5814.04 0.5 PASS 

Ant6 5795 38.16 5775.88 5814.04 0.5 PASS 

11BE80MIMO 
Ant7 5775 77.92 5735.96 5813.88 0.5 PASS 

Ant6 5775 77.92 5735.96 5813.88 0.5 PASS 
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